Gasoline Generator Model PG2200

Replacement Parts List
Exploded View

Contact us by

Telephone: 1-866-591-8921 or

Email: info@pulsar-products.com

*The model number will be found on the FRONT PANEL. Always mention the model number and item
number in all correspondence regarding your Generator or when ordering replacement parts.

Manufactured and distributed by Pulsar Products Inc.
2051 S Lynx Place. Ontario, CA 91761
http://www.pulsar-products.com



EV-PG2200-REV01-02/17 CHART-PG2200-1 Pagel



NO. Code Description Qty | NO. Code Description Qty
1 |772705-117 FRAME 1 21 196812 GASKET, ROTOR BOLT 1
2 531102 ISOLATOR A 1 22 194206 SPRING WASHER 2
3 |90011 NUT M8 4 23 191603 BOLT 4
4 |531112 RUBBER DAMPING BRACKET 4 24 1531103 ISOLATOR A 1
5 91325 BOLT M6X12 5 25 1531106 ISOLATOR B 2
6 |700114-116 FUEL TANK ASSEMBLY 1 26 190018 NUT M8 2

6.1 |6278 FUEL TANK CAP COMP 1 27 196033 PACKING,EXHAUST 1

6.2 6280 FUEL FILTER 1 28 705114 MUFFLER COMP 1

6.3 6279 FUEL GUAGE ASSY 1 29 191305 BOLT M6X20 4
7 190016 NUT M6 1 30 |544301 FRAME WIRE 1
8 518104 FUEL COCK 1 31 96811 WASHER, FUEL TANK 4
9 194403 CLIP,FUEL LINE 1 32 191327 BOLT M6X12 4
10 |245405 MANUAL CHOKE ASSEMBLY 1 33 195902 TUBE,BREATHER 1
11 |210801 CLIP 1 34 1599302 CLIP 2
12 |95311 CONNECTING PIPE 1 35 191323 BOLT M5X16 1
13 |94204 SPRING WASHER 1 36 711460 PANEL COMP 1
14 |94409 CLIP,FUEL LINE 2 36.1 |6080 SWITCH ASSEMBLY 1
15 ]110009810010 |ENGINE ASSY(SEE CHART2) 1 36.2 |34208-017 THERMAL PROTECTOR 13A 1
16 |533104-116 END COVER,GENERATOR 1 36.3 |34204-005 DOUBLE RECEPTACLE,AMERICA 1
17 191343 BOLT M8X16 2 36.4 |34205-001 VOLTAGE METER 1
18 |751403 STARTING MOTOR ASSEMBLY 1 36.5 |34204-038 GROUNDING POST 1

18.1 1599020 CARBON BRUSH COMP 1 36.6 |34204-039 GROUNDING POST 1

18.2 16079 GROUNDING POST COMP 1 37 194002 TOOTH TYPE GASKET 1
19 |532102 MOTOR STAND 1 38 1534101 AUTOMATIC VOLTAGE REGULATOR 1
20 ]91703 BOLT 1 39 91322 BOLT M5X12 6

EV-PG2200-REV01-02/17

TABLE-PG2200-1

Page2




EV-PG2200-REV01-02/17 CHART-PG2200-2 Page3



NO. Code Description Qty | NO. Code Description Qty
1 1220203 CRANKCASE 1 38 196029 GASKET,CYLINDER HEAD 1
2 193019 BALL BEARING 1 39 191352 BOLT M8X50 4
3 [93502 OIL SEAL 2 40 197101 SPARK PULG 1
4 1224301 GOVERNOR ASSEMBLY 1 41 1221901 ROD,PUSH 2
5 1223901 SHAFT,GOVERNOR ARM 1 42 1220504 SHROUD 1
6 (96803 WASHER,GOVERNOR ARM SHAFT 1 43 191325 BOLT M6X12 13
7 1243902 PIN,LOCK 1 44 196045 PACKING,HEADCOVER 1
8 (91816 BOLT, DRAIN PLUG 1 45 (241101 COVER COMP,CYLINDER HEAD 1
9 194007 WASHER,DRAIN PLUG 1 46 220502 WIND SHIELD,LH 1
10 225102 SWITCH ASSEMBLY,OIL LEVEL 1 47 1220503 WIND SHIELD,RH 1
11 191303 BOLT M6X12 2 48 220401 FLYWHEEL ASSEMBLY 1
12 1240901 DOWEL PIN,CASECOVER 2 49 1224601 FAN,RECOIL STARTER 1
13 1221203 PISTON 1 50 ]224501 PULLEY,STARTER 1
14 1221603 SCRAPER RING SET ,PISTON 1 51 190014 NUT M12 1
15 1221501 ROD ASSEMBLY., CONNECTING 1 52 197507 IGNITION COIL ASSY 1
16 |225501 PIN, PISTON 1 53 191330 BOLT M6X20 2
17 1221301 CLIP, PISTON 2 54 196032 PACKING,INTAKE 2
18 220104 COVER ASSEMBLY, CRANKCASE 1 55 1222301 INSULATOR,CARBURETOR 1
19 93005 BALL BEARING 1 56 1222701 ROD,GOVERNOR 1
20 |221004 CYLINDER HEAD 1 57 1224202 SPRING,THROTTL RETURN 1
21 221701 VALVE,IN 1 58 190016 NUT M6 4
22 1225902 VALVE EXHAUST 1 59 1224001 GOVERNOR ARM 1
23 1226001 SPRING,VALVE 2 60 |224705-116 [RECOIL STARTER ASSEMBLY 1
24 1241801 SEAT, VALVE SPRING,IN 2 60.1 |5226-116 STARTER COMP,RECOIL 1
25 1222201 PLATE,PUSH ROD GUIDE 1 60.2 |6143-116 BLOWER HOUSING 1
26 222101 ROCKER ASSY 2 61 |224402 SHROUD ASSY,UPPER 1
27 191023 BOLT, STUD 2 62 |96035 GASKET,AIR CLEANER 1
28 (91007 BOLT, STUD 2 63 195601 TUBE,BREATHER 1
29 222802 CARBURETOR ASSEMBLY 1 64 222902 AIR CLEANER ASSEMBLY 1
30 (95409 FUEL LINE 1 65 [224103 SPRING,GOVERNOR 1
31 94404 CLIP,FUEL LINE 1 66 [245104 AMPLIFIER 1
32 1220310 CRANKSHAFT ASSEMBLY 1 67 |225601 DIPSTICK 1
33 226101 LIFTER,VALVE 2 68 (241805 RETURNER,INTAKE VALVE 1
34 196027 PACKING,CASECOVER 1 69 |94205 SPLIT LOCK WASHER ¢6 2
35 |222003 CAMSHAFT ASSEMBLY 1 70 229902 FLAMEOUT WIRE 1
36 (220901 PIN, DOWEL 2 71 [545901 SECONDARY GAS INJECTION FILTER 1
37 [91333 BOLT M6X28 6 72 191302 BOLT M6X12 2

EV-PG2200-REV01-02/17

TABLE-PG2200-02

Page4




	PG2200爆炸图清单封面.pdf
	页 1

	410150010180002(PG2200)  爆炸图 2017.2.24-Model.pdf
	410150010180002(PG2200)   零部件清单.pdf
	110009810010(PG2200)  爆炸图 2017.2.24-Model.pdf
	110009810010(PG2200)    零部件清单.pdf

